
1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 z 
z = ;;;, 0 12 
Q ·-= 

~ 

~ ; 
13 rn c. z ... 

08 
:\E ~ 14 
:\E = 
- 0 rn ·;;; 15 :c ~ 
U 0 < ... 16 :\E ~ 
o < 
rn 17 

18 

19 

20 

21 

22 

23 

24 

25 

26 

27 

28 

CITY OF STOCKTON 
Office of the City Attorney 
John M. Luebberke (SBN 164893) 
Tara Mazzanti (SBN 186690) 
425 N. El Dorado Street, 2nd Floor 
Stockton, CA 95202-1997 
Telephone: (209) 937-8333 
Facsimile: (209) 937-8898 
john.luebberke@stocktonca.gov 
tara.mazzanti@stocktonca .gov 

SOMACH SIMMONS & DUNN 
A Professional Corporation 
Paul S. Simmons (SBN 127920) 
Kelley M. Taber (SBN 184348) 
500 Capitol Mall, Suite 1000 
Sacramento, CA 95814 
Telephone: (916) 446-7979 
[...]
The saline migration problem is not well understood. Studies and monitoring, such as 

those documented in the 2014 Eastern San Joaquin Integrated Regional Water 

Management Plan, have produced hypotheses as to the sources and extent of the saline 

front. Groundwater modeling, performed prior to significant pumping reductions enabled 

by Stockton's use of the Delta Water Supply Project, estimates that inflow from the west 

is estimated at 42,000 acre-feet per year (AFY) and is considered an undesirable source 

of lateral inflow due to elevated chloride levels. 

Recognizing the need to solve its long-term water supply problem, the City 

applied to the State Water Resources Control Board (State Water Board) for a surface 

water right. Application 30531, filed on April 18, 1996, requested 125,900 AFY of supply 

from the San Joaquin River under Water Code sections 1210, 7075, 1215 et seq., 

TESTIMONY OF ROBERT GRANBERG 4 
STKN-010



1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 z 
~ .~ 12 
Q~ 
~ 8 

13 rJ1 e, 
Z O 
Ou 

i] 14 

r'1 "' 15 =l U 0 

~t 16 
0~ 
rJ1 17 

18 

19 

20 

21 

22 

23 

24 

25 

26 

27 

28 

11460 et seq., 1485, and 7075. That application, for M&I supply, identified a diversion 

on the San Joaquin River and a Place of Use coincident with the Stockton Metropolitan 

Area. Exhibit STKN-012 is a true and correct copy of the City's Application No. 30531. 

The State Water Board subsequently bifurcated Application 30531, resulting in 

Application 30531 A and 30531 B (both with a priority date of April 18, 1996). 

Exhibit STKN-013 is a true and correct copy of the State Water Board's June 29, 2005 

letter bifurcating Application 30531. On March 8, 2006, the State Water Board issued 

Permit 21176 on Application 30531A. Exhibit STKN-014 is a true and correct copy of 

Permit 21176. Application 30531 B, for the balance of 92,300 AFY applied for under 

Application 30531, remains pending and the City pays an annual fee to maintain this 

application. 

B. Surface Water Supplies 

1. The City DWSPWTP 

One of the sources of water for treatment and delivery to City customers is the 

City's DWSPWfP. The DWSPWfP is located in North Stockton and was completed in 

May 2012. The $223 million project to construct Phase 1 of the DWSPWfP consists of 

an intake on the San Joaquin River at the southwest tip of Empire Tract, 

eighteen ( 18) miles of raw water pipeline, a 30 million gallons per day (mgd) water 

treatment plant, and six (6) miles of treated water pipeline. Exhibit STKN-001 is a map 

that accurately shows the location of the DWSPWTP. 

The water treatment plant consists of pre-ozonation, flocculation/sedimentation, 

microfiltration membrane filtration, chlorine disinfection, treated water storage, and 

chloramine residual disinfection for distribution. Solids handling is achieved by the use 

of three large basins to consolidate solids for mechanical removal and disposal as landfill 

cover. 

The City diverts water to the DWSPWf P consistent with Permit 21176. 

Permit 21176 provides for the diversion of up to 33,600 AFY at a rate of up to 317 cubic 

feet per second (cfs) for M&I purposes. Permit 21176 also contains Condition 15, 

TESTIMONY OF ROBERT GRANBERG 5 
STKN-010



1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

~ § 12 Q".;::! 

c?J ~ 
13 rn e, 

Z O ou 
:.E - 14 
r§ .~ 
rf1 "' 15 =! u e 
~~ 16 
o< 
rf1 17 

18 

19 

20 

21 

22 

23 

24 

25 

26 

27 

28 

relating to compliance with Water Code section 1485, which specifically limits the 

amount of water that Stockton may divert under the Permit 21176 to the amount of 

wastewater discharged from the City's Regional Wastewater Control Facility (RWCF). 

Condition 15 specifies, "The 15-day running average of diversions from the Delta under 

this permit shall be less than or equal to the 15-day running average of discharges of 

properly treated effluent discharged from the {RWCF] into the San Joaquin River. The 

term 'properly treated effluent' means effluent that meets the requirements of the Central 

Valley Regional Water Quality Control Board (Regional Water Board)." 

The City also has other current and future interests in the right of use of water, 

including uses under Application 30531 B, for up to 92,300 AFY year with the point of 

diversion at the DWSPWfP. Application 305318 is based in part on Water Code 

sections 1215-1222 and 11460-11465, which require protection of water availability and 

use for areas or watersheds of origin and areas immediately adjacent thereto. 

The City has been the subject of considerable scrutiny in its water rights pursuits 

and NPDES permitting, both of which required extensive and significant investments in 

water quality modeling and mitigation, the cost of which is borne entirely by the 

businesses and residents of the City. In addition to the conditions contained in 

Permit 21176, Stockton's ability to divert from the San Joaquin River at the DWSPWTP 

is subject to the following permits and biological opinions: 

Ill 

• Exhibit STKN-015 is a true and correct copy of the National Marine 

Fisheries Service Biological Opinion for the DWSPWTP. 

• Exhibit STKN-016 is a true and correct copy of the United States Fish and 

Wildlife Service Biological Opinion for the DWSPWTP. 

• Exhibit STKN-017 is a true and correct copy of the U.S. Army Corps of 

Engineers 404 Permit for the DWSPWTP. 

• Exhibit STKN-018 is a true and correct copy of the California Department 

of Fish and Game Incidental Take Permit for the DWSPWTP. 

TESTIMONY OF ROBERT GRANBERG 6 
STKN-010



1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 z 
z = 
;:i .~ 12 
Q~ 
~ 8 

13 r.FJ e-
~ Q 

:E ~ 14 
! .~ r.FJ ,,, 15 = J! u Q 

~ it 16 
0 -< 
00 17 

18 

19 

20 

21 

22 

23 

24 

25 

26 

27 

28 

Pursuant to the above permits and biological opinions, the City's ability to divert 

from the San Joaquin River is restricted in the months of February to June in order to 

protect Delta smelt and Longfin smelt, because these fish species, in the larval stage, 

are not able to be screened with the latest fish screen technology. Diversion restrictions 

contained in the City's permits limit the time and amount the City is able to divert from 

the river. Condition 6.2 of California Fish and Game Incidental Take Permit 

No. 2081-2009-005-03 is the most restrictive condition regarding intake operations for 

the protection of Delta and Longfin smelt larvae. From February 15th to March 15th and 

May 21st to June 151h, the City is limited to 50 percent (50%) of permitted diversion 

capacity, or 24 cfs. From March 15th to May 20th, the City must cease diversions 

entirely. To ensure water treatment plant operations for the entire year, as discussed 

below, the City entered into a 40-year agreement to purchase surface water from WID. 

Water has been diverted and beneficially used under Permit 21176 in each month 

allowed since May 2012. To date, the maximum monthly diversion has been 

approximately 1,684 AF, and the highest diversion in a calendar year has been 

approximately 9,268 AF. The City's Delta water diversions are documented and 

submitted to the State Water Board annually through the progress reports. Since the 

initial startup of the DWSPWTP, four (4) years of progress reports (2012-2015) have 

been submitted. Exhibit STKN-019 is true and correct copy of each of the City's 

progress reports from 2012-2015. 

2. Contract Supplies 

In addition to diversion at the DWSPWTP under Permit 21176, the City derives a 

very important portion of its supply through a treated water purchase contract with 

Stockton East. In 2015, the City produced or purchased through Stockton East 

approximately 8.5 billion gallons of potable water. Recent surface water curtailments 

through Stockton East have placed additional reliance on the DWSPWTP to meet urban 

demand and further protection of groundwater resources. To ensure water treatment 

plant operations for the entire year, the City entered into a 40-year agreement to 

TESTIMONY OF ROBERT GRANBERG 7 

STKN-010



') 

3 

4 

5 

6 

7 

8 

9 

10 

11 z 
Z C 
;.:i 0 12 Q ::; 

~ 

~ z 
13 Cf) Q. z I,.. 

od 
~ <ii 14 
~ § 
Cf) · ;;; 15 ::i::] 
U 0 < I,.. 16 :::; Q.. 

o< 
Cf) 17 

18 

19 

20 

21 

22 

")"' _.) 

24 

25 

26 

27 

28 

purchase surface water from WID. The City's contract with WID is for diversion of up to 

6,500 AFY. WID diverts from the Mokelumne River under pre-1914 water rights 

(Statement S015557). WID water is then conveyed to the head of the DWSPWTP for 

treatment and delivery. 

3. City's Combined Surface Water Use 

The total amounts of surface water treated by month at the DWSPWTP based on 

diversion under Permit 21176 and the WID contract, and amounts diverted under 

Permit 21176, are accurately shown on Exhibit STKN-014. 

C. Groundwater Supplies 

Groundwater has and will continue to be an important water supply resource for 

the Stockton Metropolitan Area. The City's approach to groundwater use is to reduce 

reliance on groundwater to meet water demand by implementing a conjunctive use 

program to identify and develop in-lieu surface water sources. Since the late-1970's, 

Stockton has spent hundreds of millions of dollars developing new sources of supply that 

have resulted in an overall improvement in groundwater levels beneath the Stockton 

Metropolitan Area footprint. In 2008, the Stockton City Council , as part of the 

2035 General Plan Update, adopted a groundwater maximum withdrawal target 

of 0.6 AFY, which is approximately two-thirds (213) of the sustainable groundwater 

withdrawal rate. As demonstrated in the San Joaquin County Groundwater Basin 

Authority Integrated Regional Water Management Plan , there has been significant 

groundwater level recovery in the central and western areas of the basin as a result of 

the City's development of surface water supply sources. Crucial to the continued 

groundwater management approach is the security of the developed surface water 

supplies that have allowed the continuing groundwater recovery program. Any loss of 

surface water supplies brought about by the potential negative impacts of the WaterFix 

Project is of great concern to the health and viability of the groundwater basin . 

Ill 

Ill 

TESTIMONY OF ROBERT GRANBERG 8 
STKN-010



1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

~ § 12 A-~ 
~ ~ 

13 r,; e, 
Z 0 
OU ig 14 

tn -~ 15 = JJ u e 
~~ 16 
o< 
if] 17 

18 

19 

20 

21 

22 

23 

24 

25 

26 

27 

28 

V. STOCKTON REGIONAL WASTEWATER CONTROL FACILITY 

The City's RWCF, located in southwest Stockton, is a wastewater treatment plant 

providing primary, secondary, and tertiary levels of treatment and consists of headworks, 

primary sedimentation, trickling filters (biotowers}, secondary clarifiers, facultative ponds, 

treatment wetlands, nitrifying biotowers, dissolved air flotation, filtration, chlorine 

disinfection, and dechlorination prior to discharge to the San Joaquin River. The location 

of the RWCF is shown on Exhibit STKN-001. Solids handling consists of anaerobic 

digestion producing methane gas for cogeneration, solids dewatering, and disposal as 

soil amendment for non-food producing agricultural uses. Permitted discharge is 

55 million gallons per day (MGD). Average dry weather discharge for July through 

September 2015 was 20.6 MGD. 

The RWCF operates under a Central Valley Regional Water Board NPDES 

Permit (No. CA0079138) and consequently is subject to the strict water quality standards 

that are expected to be maintained in the Delta. Exhibit STKN-020 is a true and correct 

copy of NPDES No. CA0079138, exclusive of its attachments. The City has made 

considerable investments in its wastewater treatment processes to achieve the water 

quality standards set forth in its NPDES permits. In 2008, the City invested tens of 

millions of dollars in ammonia treatment and, with the 2014 NPDES permit renewal, is 

facing another major requirement to reduce total nitrogen in its discharge to the 

San Joaquin River. 

VI. INJURY TO CITY AS A LEGAL USER OF WATER 

The potential effects of the proposed action on surface water in the Delta is of 

great significance to the City as a municipal water supplier because alterations to the 

flows of the Sacramento and San Joaquin Rivers may negatively impact the quality of 

water the City diverts from the San Joaquin River. As communicated repeatedly to 

Petitioners, the City is concerned with decreased water quality at its drinking water 

intake that would impair that surface water source, and any degradation in San Joaquin 

River water quality at its point of treated wastewater discharge that would further burden 

TESTIMONY OF ROBERT GRANBERG 9 

STKN-010



2 

3 

4 

5 

6 

7 

8 

9 

10 

11 
~ = 
~ 0 12 °' '.:I 
~ ~ 

13 fl} E' 
Z 0 ou 
:E - 14 
:E ~ 
;J ·~ 15 = .E U 0 

~~ 16 
o< 
fl} 17 

18 

19 

20 

21 

22 

23 

24 

25 

26 

27 

28 

the City through more rigorous wastewater treatment standards applied through the 

NPDES permit process. 

Since 2008, the City has consistently made its concerns about the impact of the 

Bay Delta Conservation Plan (BDCP)/WaterFix Project known to Petitioners. The City 

submitted comments identifying its concerns about water quality at its drinking water 

intake, none of which I find to have been addressed or answered in Petitioners' case in 

chief or elsewhere. Exhibit STKN-002 is a true and correct copy of the City's May 30, 

2008 Comments on the Notice of Preparation of an EIR/S for the BDCP; 

Exhibit STKN-003 is a true and correct copy of the City's July 29, 2014 comments on the 

BDCP DEIR/DEIS; Exhibit STKN-004 is a true and correct copy of the City's October 29, 

2015 comments on the BDCP/California WaterFix RDEIR/SDEIS. 

Of great concern is that the proposed change would, or threatens to, degrade 

water quality by various means. Water quality at the DWSPWTP intake will be affected 

by changes in San Joaquin River flows and Sacramento River flows resulting from the 

added points of diversion, associated operational changes, or both, and the adverse 

changes in water quality could result in substantial injury to the City as a lawful user of 

water. Any increase in contaminants is of concern to the City's water supply and can 

lead to, at a minimum, drinking water quality permit violations, increased operational 

costs, threats to public health, and other adverse effects on end users. 

Specific water quality constituents (described in the City's comments on the 

BDCP/WaterFix environmental documents) with the potential to result in injury to the 

City's water supply include the following: 

• Electrical Conductivity 

• Cyanobacteria (e.g., Microcystis) 

• Bromide 

• Chloride 

• Organic Carbon 

• Nitrate/ Nitrite 

TESTIMONY OF ROBERT GRANBERG 10 
STKN-010



1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

~ § 12 A ·.:i 

~ ~ 
13 r.f.l e-

Z 0 
Ou 
~ -; 14 
~ = 
00 ·~ 15 =l u e < ,:i.,. 16 8< 
r.f.l 17 

18 

19 

20 

21 

22 

23 

24 

25 

26 

27 

28 

• Pesticides 

• Other toxins 

• Water Temperature 

Notable among the constituents that threaten M&I water supply is bromide. 

Bromide, when in contact with ozone, forms bromate which is a disinfection byproduct 

regulated by the federal Environmental Protection Agency. The limit for bromate is 

10 parts per billion as an annual average. 

Chloride is also a constituent that is regulated as a secondary contaminant by 

State and Federal drinking water regulations. Title 22 of the California Code of 

Regulations, section 64449, Secondary Maximum Contaminant Levels and Compliance 

Table B ("Consumer Acceptance Contaminant Level Ranges"), considers three level 

ranges for chloride, in milligrams per liter (mg/I), at a maximum recommended level of 

250 mg/I, an upper level at 500 mg/I, and a short term level of 600 mg/I. 

Petitioners have also identified that the proposed action will result in increased 